YOUTH MINI BIKE MM-E1000 SPARE PARTS LIST

No.| NEW MM# DESCRIPTION DETAIL QTY
12 1 {90-10000-00 |AXLE BOLT M12 X 1.25 X 215 Axle, Front 1
2 |90-10001-00 [SPACER, AXLE M12.5ID X 180D X 62L Spacer, Outer both side 1
3 |30-10016-00 (WHEEL ASSY. Front wheel assy 1
4 (90-10003-00 |BEARING, ROLLER SEALED 6201RZ Bearing 1
5 |90-10004-00 [SPACER, INNER M12.5ID X 180D X 40L Spacer, Inner Wheel Bearing | 1
6 |30-10000-00 [VALVE, TIRE W/ CAP Valve and cover 1
7 130-10001-00 (WHEEL, FRONT 6 INCH Front Rim Only 1
8 |30-10002-00 |TIRE, TUBELESS 145/70-6 Tire 145X70-6 1
9 NOT USED Washer, Flat 0
10 NOT USED Washer 0
1190-10002-00 [NUT, LOCKING M12 X 1.25 Nut 1
12|30-10015-00 [WHEEL/TIRE ASSY (#3 & #8)




No.| NEW MM# DESCRIPTION QTY
1 [10-10000-00 |FORK, FRONT Front Fork 1
2 [90-10006-00 |NUT, LOCKING FLANGED M8 X 1.25 Nut M8 1
3 [90-10008-00 |CLAMP, LOWER HANDLEBAR RISER Handle bar riser,down 1
4 [50-10000-00 |CALIPER, BRAKE W/ PADS Brake assy 1
5 [60-10001-00 |CABLE, BRAKE Brake cable 1
6 [60-10002-00 |GRIP, LEFT HANDLEBAR Handle Bar Grip ,left 1
7 |60-10029-00 [LEVER ASSY, BRAKE W/ PERCH, ADJ., Stop Switch E1000 |Brake Lever 1
8 N/A Brake assy 0
9 [60-10000-00 |HANDLEBAR Handle Bar 1
10 [90-10009-00 |CLAMP, UPPER HANDLEBAR RISER Handle bar riser,upper 1
11 [90-10007-00 |BOLT, FLANGED M8 X 1.25 X 55 Bolt, Hex 1




NEW MM# DESCRIPTION QTY
60-10036-00 |THROTTLE, ELECTRIC w/Wire and 1/2 Grip Throttle set 1
60-10037-00 |GRIP 1/2, RIGHT HANDLE BAR 1
60-10006-00 |CABLE, THROTTLE Throttle Cable 1
TBD N/A Spring,- Brake 1
TBD N/A Throttle Control 1
80-10000-00 |PLUG, RUBBER Plug 1
90-10146-00 |TIE, CABLE string 1
60-10022-00 |THROTTLE/GRIP ASSY (6, 7, 13,14) 1
10-10015-00 [FORK, FRONT ASSY (#1 & #18) 1




No.| NEW MM# DESCRIPTION QTY
1 {10-10001-00 |FRAME Frame 1
2 |90-10010-00 (BOLT, FLANGED M8 X 1.25 X 45 Bolt, Hex M8X40 1
3 |10-10002-00 [FOORTREST, LEFT Foot rest left 1
4 [90-10011-00 |SPRING, LEFT FOOTREST Spring,- Foot rest ,left 1
5 |90-10006-00 [NUT, LOCKING FLANGED M8 X 1.25 Nut M8 1
6 |80-10001-00 [PLATE, PIN (PRODUCT IDENT. NUMBER, USA) VIN plate 1
7 |90-10012-00 [RIVET 3MM Bolt 1
8 |90-10047-00 [SPRING, SIDESTAND 3 1/4" LONG (82.5MM) Spring-Kick stand 1
9 |90-10014-00 [NUT, LOCKING FLANGED M10 X 1.25 Nut M10 1
10 {10-10003-00 |SIDESTAND Kick stand 1
11 {90-10091-00 |BOLT, FLANGED M10 X 1.25 X 30 Bolt, Hex M10X30x1.25 1
24 |10-10014-00 [FRAME ASSY. (1,2,3,4,5,8,9,10,11,19,20,22,23) 1




No.| NEW MM# DESCRIPTION QTY
12 {90-10016-00 |BOLT, SOCKET HEAD BLACK M6 X 1.0 X 16 Bolt, SHCS M6X16 1
13 [90-10017-00 |WASHER, SPLIT M6 Washer 1
14 [90-10018-00 |WASHER, FLAT M6 Washer, Flat 1
15 (10-10004-00 |BRACKET, BRAKE CALIPER MOUNTING Brake bracket 1
16 (10-10005-00 |BRACKET, REAR FENDER MOUNTING Front Bracket- rear fender 1
17*(90-10039-00 |BOLT, PHILLIPS #3 M6 X 1.0 X 16 Bolt ,Phillips Head M6X16 1
18 (90-10019-00 |BOLT, FLANGED M10 X 1.25 X 155 Bolt, Hex M10X155x1.25 1
19 [90-10020-00 |SPACER, INNER Spacer 1
20 |90-10021-00 (BEARING, BALL 6900ZZ Bearing 1
21 |90-10014-00 [NUT, LOCKING, FLANGED M10 X 1.25 Nut M10 1
22 |10-10006-00 [FOOTREST, RIGHT Foot rest ,right 1
23 |90-10022-00 [SPRING, FOOTREST RIGHT Spring-Foot rest ,right 1




No.| NEW MM# DESCRIPTION QTY
1 [90-10002-00 |NUT LOCKING M12 X 1.25 Nut 1
2 |90-10005-00 (WASHER, FLAT M12 Washer, Flat 1
3 |90-10005-00 (WASHER, FLAT M12 Washer, Flat 1
4 [90-10023-00 |BOLT, SOCKET HEAD BLACK M6 X 1.0 X 12 Bolt, SHCS M6X12 1
5 |50-10001-00 DISC, BRAKE Disc brake 1
6 |40-10001-00 [SPROCKET, DRIVEN #35 75T Rear sporckt 1
7 |90-10024-00 [SPACER, 12.5ID X 180D X 12.5L Spacer.left 1
8 |90-10025-00 (BOLT, AXLE FLANGED M12 X 1.25 X 255 Rear Axle 1
9 |90-10007-00 (BOLT, FLANGED M8 X 1.25 X 55 Bolt 1
10 (90-10026-00 |BOLT, EYELET ZINC W/ NUT M6 X 1.0 Bolt, Chain Adjuster 1
11 {90-10027-00 |SPACER, 8.5ID X 140D X 9L Spacer, Chain Adjuster 1
12 {40-10002-00 |ROLLER, CHAIN TENSIONER Chain Adjuster wheel 1
13 [90-10027-00 |SPACER, 8.5ID X 140D X 9L Spacer, Chain Adjuster 1
14 [90-10006-00 |NUT, LOCKING FLANGED M8 X 1.25 Nut M8 1
15 [90-10029-00 |WASHER, FLAT M8 Washer 1
16 (90-10030-00 |BEARING, BALL 608RS Bearing 1

90-10031-00

NUT, LOCKING ZINC M6 X 1.0 (Included in #10)




24

No.| NEW MM# DESCRIPTION QTY
17 Rear wheel assy 1
18 |90-10003-00 [BEARING, BALL 6201RZ Bearing 1
19 |[30-10000-00 [VALVE, TIRE W/ CAP Valve and cover 1
20 (30-10003-00 |WHEEL, REAR 6 INCH Rear rim only 1
21 [90-10032-00 |SPACER, INNER 12.5ID X 180D X 160L Spacer, Inner Wheel Bearing | 1
22 (40-10001-00 |CHAIN, DRIVE #35 134L Chain 1
23 (30-10002-00 |TIRE, TUBELESS 145/70-6 Tire 1
24 (30-10014-00 |WHEEL/TIRE ASSY REAR (17, 23) 1
25 (40-10003-00 |LINK, MASTER CHAIN #35 1
26 (40-10014-00 |TENSIONER ASSY, CHAIN (9,10,11,12,13,14,15,16)




No.| NEW MM# DESCRIPTION QTY
! ‘ b “ N \ 14 1 [70-10021-00|Housing Assembly w/battery box assy, motor, controller
| S
:(‘ ‘ : 1a | 10-10019-00 |Housing, w/covers hardware battery box, foam inserts 1
! <
I(‘ ~ \_—T_‘ : 1b |10-10059-00 (Plate, Battery Box Front E1000 1
13 1
1 2 [90-10044-00|NUT, FLANGED LOCKING ZINC M8 X 1.25 Nut 1
1
| 3 [90-10080-00|WASHER, FLAT ZINC M8 Washer ,flat 1
I
: 4 190-10028-00(BOLT, EYELET W/NUT ZINC M8 X 1.25 AND SPACER Bolt ,engine adjust 1
: 5 WASHER, SPLIT M8 (NOT USED) Washer 1
1
1 6 [90-10096-00|BOLT, FLANGED M8 X 1.25 X 25 Bolt M8X40 1
1
1 7 [90-10035-00|BOLT, FLANGED ZINC M6 X 1.0 X 16 Bolt M6X16 1
1
8 [90-10036-00|WASHER, FENDER ZINC M6 Washer 1
9 [70-10001-00 |Motor, 36 Volt 1000 Watt Plate Mount 1
10 | 70-10003-00 | Controller, 36 Volt 1000 Watt 1
8
| 11 | 90-10150-00 | Spacer, Black 8.35 ID x 14.00 OD x 9.25 L 1
L] o
\ 12 {90-10144-00 |NUT, ZINC M8 X 1.25 FOR ENGINE EYELET ADJ. BOLT 1
5 13 Box, Battery Assembly w/ 3 12v14ah batteries, wiring, case
6 23
i 70-10002-00 Battery, 12V 14ah 1
L Wiring for Battery Assembly 1
14| 70-10019-00 |Wire Adapter for Off Bike Charging 1
15| 70-10016-00 |Port, Charging 3 Prong 1
16 Screw, Charging port (Included in #1) 1
17 [ 90-10040-00 |WASHER, SPECIAL PLASTIC M6 1
18 [ 90-10039-00|BOLT, PHILLIPS #3 M6 X 1.0 X 16 1
19 Nut (Included in #1) 1
20 Washer (Included in #1) 1
21 Bolt (Included in #1) 1
22 Screw Controller (Included in #1) 1
23| 70-10022-00 |Charger, Battery 36V 1.5A 1
24| 40-10015-00 [Sprocket, Drive 10T #35 Chain for electric motor 1
25 Assembly Fee With all Hardware & Wires 1




No.| NEW MM# DESCRIPTION QTY

1 [80-10002-00|SEAT, RED Seat assy 1

80-10003-00 [SEAT, TAN

80-10004-00 [SEAT, BLACK

2 [80-10005-00|COVER, RIGHT GUSSET Right plate 1
3 [90-10038-00|GROMMET, RUBBER Bolt, rubber 1
4 |80-10006-00 [PLATE, FRONT NUMBER Number plate 1
5 [90-10039-00|BOLT, PHILLIPS #3 M6 X 1.0 X 16 Bolt ,Phillips Head M6X16 1
6 [90-10040-00|WASHER, SPECIAL PLASTIC M6 Washer,, Nylon 1
7 N/A Washer 1
8 [80-10007-00|FENDER, FRONT BLACK Front fender 1
9 [80-10011-00|COVER, LEFT GUSSET LEFT plate 1
10 | 80-10140-00 [Decal Set, E-1000BB Blu/Blk (Nmbr Plate, Gusst Cvrs, Frk Lg{BLUE
100r11 11 | 80-10136-00 |Decal set, E-1000 Black/Red Number Plate, Gusset Covers  |RED (Home Depot)

depending on
color.




No.| NEW MM# DESCRIPTION QTY
10 | 80-10012-00|COVER SET, CHAIN AND CLUTCH BLACK Chain cover, front 1
80-10013-00 |COVER SET, CHAIN AND CLUTCH REALTREE 1
80-10014-00 |COVER SET, CHAIN AND CLUTCH AMERICAN FLAG 1
80-10015-00 |COVER SET, CHAIN AND CLUTCH MUDDY GIRL 1
11 90-10041-00|BOLT, FLANGED M8 X 1.25 X 12 Bolt 1
Chain cover, rear 1
13 [ 90-10042-00|SCREW, PHILLIPS M5 X 0.8 X 10 Bolt ,Phillips Head M5X10 1
14 Labor, cut 2 tabs from clutch cover




No.| NEW MM# DESCRIPTION QTY
14 80-10016-00 [FENDER, REAR BLACK Rear Fender 1
80-10017-00 [FENDER, REAR REALTREE Rear Fender 1
80-10018-00 [FENDER, REAR AMERICAN FLAG Rear Fender 1
80-10019-00 [FENDER, REAR MUDDY GIRL Rear Fender 1
15 90-10039-00 (BOLT, PHILLIPS #3 M6 X 1.0 X 16 Bolt M6X16 1
16 | 90-10040-00 (WASHER, SPECIAL PLASTIC M6 Washer ,flat 1






